HOUSTON PUBLIC LIBRARY

AT A A

33 477 001 L1l 794




Civil PE

Sample Examination

Michael R. Lindeburg, PE

Professional Publications, Inc. « Belmont, CA




How to Locate Errata and Other Updates for This Book

At Professional Publicalions, we do our best to bring vou error-free books. But when
errors do occur, we want to make sure that you know about them so they cause as little
confusion as possible.

A current hist of known errata and other updates [or this book is available on the PPI
website at www.ppiZpass.com. From the websile heme page, click on “Errata.” We
update the errata page as often as necessary. so check in regularly. Yon will also find
instructions lor submitting suspected errata. We are grateful to everv reader who takes
[...]
mean diameter of 6.5 x 1072 ft, and an operating tem-
perature of 90°F. The system has a detention time of
2.5 hr and a flow of 18 ft?/sec. The area and depth of
the tank, respectively, are most nearly

(A) 10,000 ft?; 13 ft
(B) 12.000 ft2; 7 ft
(C) 14,000 £t2: 16 ft
(D} 16,000 ft2: 10 ft

40. Which of the following statements are true for chlo-
rine disinfection of water for public water supply use?

[. The disinfection effectiveness is pH dependent,

II. Removal efficiencies for viruses are related to con-
centration, contact time, and chlorine demand.

TII. Chlorine offers the additional benefit over other
disinfectants of residual protection in the distri-
bution system.

IV. A slow sand filter provides no additional benefit
for chlorine disinfection.

(AY I, 1L, IV
(B) T, LI
(C) 11, I
(D) TL 1L IV

PROFESSIONAL PUBLICATIONS, INC.




MORNING sEssion 11

STOP!

DO NOT CONTINUE!

This concludes the Morning Session of the examination.
If you finish early, check your work and make sure that
vou have followed all instructions. After checking vour
answers, you may turn in your examination booklel and
answer sheet and leave the examination room. Once you
leave, vou will not be permitted to return to work or
change your answers.

PRAOFESSIONAL PUBLICATIONS, INC.




13

Afternoon Session
Instructions

In accordance with the rules established by vour state,
vou may use texibooks, handbooks. bound rciference
materials, and any approved battery- or solar-powered,
silent caleulator to work this examination. However, no
blank papers, writing tablets, unbound scratch paper,
or loose notes are permitted, Suflicient room for seratch
work 18 provided in the Examination Booklet.

You are not permitted to sharc or exchange materials
with other examinees. However, the bocks and other
resources used in this afternoon session do not have to
be the same as were used in the morning session.

This portion of the examination is divided into five
depth modules. You may sclect any one of the mod-
ules, regardless of your work experience. However. you
may not “jump around” and solve questions from more
than one module.

You will have four hours in which to work this session
of the examination. Your score will be determnined by
the number of questions you answer correctly. There
is a total of 40 guestions in each depth module. Al
40 questions in the module selected must be worked
correctly m order to receive full credit on the exam.
There are no optional questions. Ifach question 1s worth
one point. The maximum possible score tor this section
of the examination is 40 points.

Partial credit is not available. No credit will be given
for methodology, assumptions, or work written in your
Examination Booklet,

Record all of vour answers on the Answer Sheet. No
criclit will be given for answers marked in the Exam-
ination Booklet. Mark your answers with the pencil
provided to vou. Marks must be dark and must com-
pletely fill the bubbles. Record only one answer per
question. If yon mark more than one answer. you will
not receive credit for the question. If you change an
apswer, be sure the old bubble 1s erased ecompletely;
incomplete erasures mayv be misinterpreted as answers.

If you linish early, check your work and make sure that
you have followed all instructions. After checking vour
answers, you may turn in your Examination Booklet
and Answer Sheet and leave the examination roomi.
Once you leave, you will not be permitted to return
to work or change your answcers.

When permission has been given by vour proctor, break
the seal on the Examination Booklet. Check that all
pages are present and legible, 1f any part of your Ex-
amination Booklet is missing, vour proctor will issuc
you a new Booklet.

Do not work any questions from the Morning Session
during the second [our hours of this exam.

WAIT FOR PERMISSION TO BEGIN

Name:

T First Middle 1nitial

Examinee number:

Examination Booklet number:

Depth Module to be graded:

Principles and Practice of
Engineering Examination

Afternoon Session
Sample Examination

Depth Modules

Environmental . . . . ... ... ... ... ..... 17
Geotechnical . . . . . . .. . ... ... ... 25
SRR camion 5 5 B R S B S B A S 8 33
EIBORDOMERON « o s s g v b b s B pa s ey L iR 43
Water Resources . . ., . . .. . S S L ST 3 h3

PROFESSIONAL PUBLICATIONS, INC,.




14 cIVIL PE SAMPLE EXAMINATION

Environmental

9EEEEEREHE
SRCHCACRCRCACRCRCN®

SHCRCACRGACRCHCRONC
SICACACHCRCICACRCEC

?Hﬂ?.??w.??m

DBEEBRBOE
9B BBBBE

™

O ® ©

S
&
CACRCACACRCICACAC

TITELEL D

e
g
BEEEEEE
<

62. (A) (B (¢)
70.

61.

@

CRCACACRCACRCRS
CRCRCACRCICACRCRCEC
CACRCACRCICHCACRCAS
SICRSASICICRCASICRE

r}nrM...mm __.um...w ﬁﬁ.m

080
OBE
96 ¢
960

AONCAC

@@@mo

3666
9006

P R E

Q@ ® © W

@) (B ) )
. ) @

-
12
4.
44
45
46
45

Geotechnical

BEEBEEHEEEE
CRCACACRCICRCRCRCHS
CRCACACRCICECRCHCES
mm.....®-.

t- 0 oh =
|
__|_ 1 _|_ ] 1..._ 1..._

113.
114.

@™
@
@

(c)
(e)

(e

10, & @@ @
102.0 @ © W
103.(a) W)

14. ) B &
106.(0) & ©

106. (A0 (B

107. (0 @ @ @
0@ ® © @
100. 0 @B © @
11.@ ® © @

() W
(o)
Ce3 ()
© @
© @
© @

B
) ) (&) ()
(B

;. k&) 4By (&) ()

92. (A (B)
B

91

92

a93.
94

4

g

9

(A)
@ 8
5. (&) (B)
. (A

b
7
98.
9
100

CACICACHSRCICACHC
CRCACACROICRCRONCS
EEHREREE
uo®@m®®®@

2IHEES RS

© @

(B)

{_":L}

90,

Structural

CRCACRCRCRCHCNCNCHC

CRCRCRCRCICICRCRCRS
CECRCRCRCRCRCRCRCHD
956880006¢
dEEEEEEBEE
SRCRCICRCICICACACEO
1EEEREREEE
988808056¢
FEEEEEEEEE
CRCRCRCRCACICRORCHC
HEIEEEEEEE
996080806
58B8EEEEEEAEE
CRCICICRCICACRCHCRS
HEEEEEEEEE
9980000080

PROFESSIONAL PUBLICATIONS, INC.




e e s . | . LA i i

AFTERNOON SESSION — | NSTRUCTIONS

Transportation

6.0 B @ @ 171. &) @ 181. (&) @), M. @ ©@ @
1820 @ @ @ 172. (©) 182G B @ 1w o & ©
163. () © @ 173. (D - 18O @ @© 1w ® ©@ @
161 D @ © 174. (&) .- 4O & @ @ MGE& @ @ @
165. (A) © @O 175. (A) () 185.(A) (D @) 5.2 (3 © @
16D ® © @ 176.3) ® @© 186. O @ @ @ 1% G M © @@
167. ) B @ 1meO @® © @ 1870 B © 19 & © @@
8.0 @ @ @ 1.0 ®® © @ 188. (A (B @ 198. & &
189.) & © @ B B © @ 189. 3D @ 1. & ® @
170. (D (@) 180.2) W) (&) (M 190.0 @& © 200. () @)
Water Resources

201.QD & MO ® © @ 210 ® © 231. D
202. (A @ @ 212 (0 B ©@ W 222. Q) @D, 22.0 & © @
2.0 B @ @ 213. (D) B @ M 23.Q@Q W ©@ @ 230 (B (© MW
204. O B® o B © @ 224 ) B 2. (D ® ©
205. & @ @ 2. B @ @D ws. @ @ © 235. (2 @ @
206. (D B @ 216 ) B © @M 26 O ® @ 236 (O ® @ @
i & © @ TR B © M 227. @D ay 237.(0) B © W
2080 (O @ M I () B @ @ 228 O B © D 288 D B ©
209. (L (D) 219. (2) B ) (M) 20 () B © @ 230. () B () W)
21003 3 220D ® ©@ @ 230. & B 240, (D &

PROFESSIONAL PUBLICATIONS, INC.




17

Afternoon Session
Environmental

41. Waustewater design How for a wastewater treatment
plant is to be based on population tor domestic sewage,
plus industrial wastewater, storm watcer, and infiltra-
tion. The parameters are given in the following table.

parameter value
population 65,000 people

200 ac
200'% of annual average

industrial area

peak daily flow

exeess Infiltration rate
{above normal)

callection system
proporties

600 gal/day-in-mi

5 1 of 24 in pipe
16 mi of 12 in pipe
22 mi of ¥ in pipe

industrial wasle 10.000 gal/ac-day

The design maximum daily flow is most nearly

(A} 10 MGD
(B) 15 MGD
(C) 20 MGD
(D) 25 MGD

42. A state regulatory agency has established the fol-
lowing criteria for design of primary clarifiers for mn-
nicipal wastewater treatment plants.

parameter value

overflow rate, peak hour - 2000 gal/day-ft?
overflow rate, maximmm daily 800 gal/day-ft*
sidewall depth, minimum 8 ft

weir loading rate, peak hour 35,000 gal /day-ft
detention time, minimum 60 min

The annual average design How for the plant is 3.5
MGD. The peaking factors relative to the annual av-
crage design fow are 2.0 for the maximum day and 4.0
for the peak hour. One clarifier is to be used. The di-
amnetoer of the clarifier to the next higher 10 ft increment
is most nearly

(A) 100 ft
(B) 110 [t
(C) 120 ft
(D) 130 1t

43. A complete mix-activated sludge wastewater treat-
nient plant is being studied. The characteristics of the
plant are given in the following table.

parameter valuc
volatile fraction of MLSS T0%
influent flow 200 L/s
MLSS 2500 mg/L
mfluent soluble BOD 210 mg /L
effluent soluble BODs 10 mg/L
waste Tate from recyvele line 20 L/s
volume of aeration 4300 m>
SVI iu recycle line 100 mL/g

The mean cell residence time is most nearly

(A) 8h

(B} 10 h
(C) 15h
(D} 1Th

44. A secondary clarifier is to be designed using the
criteria in the following table.

parameter value
maximum overflow rate 600 gal/day-ft*

minimum detention time 30 1nin
maximuwm weir loading rate 10,000 gal /day-ft
design peak flow 2 MGD
minimum depth 8 ft

What is most nearly the diameter of a single basin that
would meet the design criteria?

(A) 45t
(B) 55 ft
(C) 65 ft
(D) 75 ft

45. A wastewater treatment plant will use alumn to re-
move 10 mg/L of phosphorus from a flow of 400 L/s.
A pilot test determined that 50% above theoretical re-
quircments for alum are needed to effectively remove
the phosphorus. Reference data for the alum and phos-
phorus are given in the following table.

PROFESSIONAL PUBLICATIONS, INC.




18 cCcI1VIL PE SAMPLE EXAMINATION

------

paramcter value

molecular weight of alum 666.7 g/mol
[ormula for liguid alum Al {804)5-18I120
alum strength 49%
concentration of alum solution  1.400 kg/L.

The volume of alinn solution reguired is most nearly

(A) 6000 T./d
(B) 8000 L/d
(©) 10000 T./d
(D} 12000 L/d

46. An activated-sludge wastewater treatment plant
receives 400 L /s raw wastewater with 280 mg/L BODg
and 220 mg/L total suspended solids (TS5}, The final
effluent is 20 mg /T, BODj5 and 20 mg/L TSS. The pri-
mary clarifier removes 30% BODg and 75% TS5, The
cell yvield in the aeration tanks is 60 kg suspended solids
pracduced per 100 ke of BODg remaoved. No I3OT) is re-
moved through the sceondary elarifier. The total dry
niass of solids produced is most nearly

(A) 6000 kg/d

(B) 7000 kg/d

(C) 9000 kg/d

(D) 11000 kg/d

47. Anaerobic digesters receive a total of 3000 m*/d
of primary sludge at an ultimate BOD concentration of
400 mg/L. The digested sludge is wasted at a rate of 30
m*/d with a suspended solids concentration of 10000
mg/L. The efliciency of waste utilization is 0.7, The
volume of methane produced is most nearly

(A} 140 m?/d
(B) 190 m?/d
(C) 220 wm*/d
(D} 260 m*/d

48. Sulfur dioxide is to be used to dechlorinate an ef-
Huent containing a chlorine residual of 6 mg/L as Cls.
The design flow 1s 80 L/s. The amonnt of sulfur dioxide
required is mosl nearly

(A) 10 kg/d
(B) 20 ke/d
(C) 30 ke/d
(D) 40 ka/d

49. An anoxic basin will be used to denitrify a waste-
water with the characteristics given in the following
table.

paramocter value
influent NO3-N 26 mg/ L
effluent NO3-N 4 mg/L
MLVSS 2500 me/L
DO 0.2 mg/L
temperature LO°C

specific denitrification rate  0.09 kg NO4-N/

kg MLVSS-d

The required detention timme is most nearly

80. A plating factory has a discharge permit that re-
guires effluent Lo be diluted at least 20 to 1 in the
nearfield for a maximum flow of 75 ft7 /sec into a river.
At low river How, the diffuser is submerged 4 ft and the
stream velocity is 3.0 ft./sec. The diffuser is 2 ft above
the river bed. The dilfuser has 10 ports, each with a
12 in diameter, discharging 60° ahove the horizontal.
What is most nearly the required diffuser length?

91. A constructed wetlands design is being reviewed.
The design parameters are given in the following table.

parameter value
length of hasin 200 ft
wicdth of basin 2500 fx
fraction of cross section

not occeupied by plants 0.75
depth of basin 2 it

average flow rate

specific surface area for
microbiological activity

influent BODs

fraction of BODg not removed
by settling at head of system (.52

rate constant at 20°C 0.006/day

temperature 10°C

40,000 £t* /day

4.8 fi*/ft?
200 mg/L

The effluent BODs concentration will be most nearly

(A) 40 mg/L
(B3] 65 mg/L
(C) 80 mg/L
(D} 95 mg/L

PROFESSIONAL PUBLICATIONS, INCG.




AFTERNOON SESSION 19

52. Wastewater containing a fine particulate is fo be
polished with a dissolved air fHotation unit. The design
criteria are given in the following table.

parameter value
suspended solids 300 mg/L
optimuwm Aotation air-

to-solids ratio (.07 mg air/mg solids
operating temperature  20°C
air solubility al 20°C 18.7 mL air/L water
absorption fraction 0.6

For pressurization of the total wastewaler flow, the re-
quired gage pressure is most nearly

(A) 160 kPa
(B) 180 kPa
(C) 200 kPa
(D) 220 kPa

53. Which of the following is NO'I" a cause of high con-
centrations of snspended solids in wastewater eftlnent?

{A) inadeguate solids removal, causing nitrogen
bibbles and risime sludge in secondary clari-
hiers

(B) out of balance food-to-microorganism ralio,
cansing bulking sludge

(C) insufficient conditioning chemical [or shidge
dewalering, causing cycling of fine solids

(D) excessive activated sludge return rates, caus-
ing dilute return activated sludge

54. BOD analyses of an industrial wustewater give the
results shown in the following table. Assumc the sam-
ples are places in standard 300 mL BOD bottles.

waslewator

hottle portion mnitial DO final DO
_no. (L) (mg/L) (mg/L}

1 3 8.6 6.0

2 3 8.6 6.1

3 3 8.4 fi.6

4 2 8.5 6.1

h 2 8.5 fi.4

6 2 K.0 6.0

T 1 8.6 6.3

) i 8.5 6.4

9 | 8.4 6.5

Buascd on these analvses, which is the principal conclu-
sion that may be drawn?

(A) The wastewater shows a high BOD, thus con-
firming an industrial wasle.

(B) The BOD results vary widely, indicating an
inaccuracy i the test.

{C) The high BOD results indicate the need to ran
a wider range of dilutions.

(D} The increasing BOD with increasing dilution
indicates toxicily in the wastewater.

§5. Which of the following statements are true?

[. The abundance of algae in natnural waters depeiuds
on the availability ol nitrogen and phosphorus.

II. Algae in oxidation ponds can interfere with water
treatment and so shonld be removed regularly.

I Only two constituents, nitrogen and carbon, need
to be controlled in wastewater efllluent to meer wa-
ter quality ohjectives related Lo algac.

IV. The usc of carbon dioxide by algae may cause high
diurnal variations in pH in stabilization ponds.

V. Control of algae in natural waters thal serve as
water supply Is unportant due to the alzac’s po-
tential to canse taste and odor problems.

(A) L I, TV
(B) LIV.V
(C) 1L IIT, V
(D) TIL TV. V

56. Thc removal of coliform organisins in a small stream
is anulyzed. The approximate initial die-away rate of
the bacteria population is 1500/h. The cocfficient. of
nonuniformity or vetardation is 6.15. The stream has a
flow of 400 L/s, a depth of | m, and a width of 10 m,
What is most nearly the percent removal 10 km down-
strear from the point where the analysis took place?

(A) 30%

(B) 50%

(C) T0%

(D) 90%

§7. Which of the following stutcinents are true relative
to the cffeets on stream biology from orzanie loads?

I[. Nitrogen in cfinent from conventional wastewaler
treatment plauts does not add to the organic Joad
because i is normally not biologically degradable.

I[I. FEffiuents that are disinfected do not add organic
load to a stream because bacterial populations are
too low to promote decomposition and oxygen de-
mand.

PROFESSIONAL PUBLICATIONS, INC.




20 CIVIL PE SAMPLE EXAMINATION

I1I. Asdissolved oxvgen sags from an organic load, the
variety of biological lifc deereases and the numbers
within the surviving species rise rapidly.

IV. bmmediately below the outfall of partially stabi-
lized wastewater. the popnlations of algae de-
crease: but as mutrient salts are assimilated. the
algae greatly increase in numbers.

V. Amunonia in wastewaler cfluents can be toxic to
aguatic organisms, so ils concentration in the
stream must be reduced by dilution or controlled
by advanced treatment.

(A) L, 1LV

(B} IIL IV

(€) 11, IV, V

(L} 1L IV, V

58. Detween the following lists. mateh Lhe food chain

clements or life lorms with the appropriale requirements
OF Tesponses.

tood chain elemoents or life form

I. aquatic life diversity and abundance
[...]
(B) 0.013 ft/fL
(C) 0.018 fu/ft
(D} 0.020 #/fu

218. I'low mnder a vertical gate (gute discharge coef-
ficients ¥ = 0.624 and C = 0.603) is controlled by ad-
justing the gate opening. For an upstream water depth
of i ft and velocity of 10 ft /sec in a 2 ft wide rectangular
channe]l with a 2 ft opening, the downstreamn free flow
velocity is most necarly

(A) 5.0 [t/sec
(B} 10 ft/sec
(C} 15 It /sec
(D) 20 ft/sce

219. An 2 in ID steel pipeline carrying gasoline. which
has a temperalure of 60°F and a specific gravity of (.80
(relative to water at 60°F), experiences a valve closure
in 1.2 sec. The pipeline has a wall thickness of (.25 in
and is 2500 ft long. The walve closure occours at a flow
velocity of 10 fi/sec. The pressure rise that will cceur
is most nearly

(A) 140 psi
(B) 190 psi
(C) 260 psi
(D) 310 psi

220. Water is released from a wide sluice gate into
a rectangular stilling basin of the same width. The
bottom of the basin is horizontal and is constructed
of concrete. The average discharge velocitly is 62 ft/sec,
measured a short distance downstream from the point
of minimmun discharge depth., The minimum deptl is
4.08 ft. Beyond the measnrement point. Lthe depth in-
creases gradually. Somewhere downstream, the flow ex-
periences a hydraulic jump te attain the depth of the
stilling basin. The depth of the fow just before the hy-
draulie jump is 4.57 ft. The approximate depth of the
stilling basin after the hydraulic jump is most nearly

v

—ila
—
'I__.—-

S g
e _ dre g o, r--l _‘I Y | r",_.' qF :':-;n T W

= R T

(A) 6.3 fi
(B) 7.9 f
(C) 25 ft
(D) 27 fi

221. The annual precipitation at station C is being
uscd to characterize a storm at this station. The station

PROFESSIONAL PUBLICATIONS, INC.




was moved in 1960, The annual precipitation at station
(F and the precipitation at a group of 10 surrounding
stations are given in the following table.

station C adjacent 10 stations’

arnial mean of annual
precipitation precipitalion

year (in) (in )
1950 =

1951 25.4) 30.0
1452 24.6 31.2
1953 26.3 29.7
1904 25.7 3.5
1955 24.3 28.7
1956 2H.9 al.3
1967 27.3 0.6
1958 24.5 29.9
1959 23.9 20.8
1960 22.9 25.3
1961 30.0 20).0)
1962 31.2 21.2
1963 20.8 19.9
1964 30.5 20.5
1965 28.0 18.4

T

Which one of the tollowing statements i1s true?

(A)

E)

(C)

(D)

Station € data is consistent with the group
of stations since the rate of rainfall acenmnula-
Lions is constant for both from 1950 to 1965,
atation  is not consistent with the 10 sta-
tions due to a change in the rate of rainfall
acenmnlations.

Not enough information is given to determnine
il station C data is consistent with the 10 sta-
tions data.

Station O data is consistont with the 10 station
data, even though the rate of change of rainfall
accumulation varies for both.

222. The precipitation at four rain gauge stations in
a small watershed is given in the following table.

contributing
annual storm Alpha watershed

precipitation  precipitation  duration ATLEL

slation {ir) (i) (min} (ac}
A 40.5 3.20 57 2000
B 328 2,70 a7 2000
C 60,7 .90 a7 28]
D oA i A 2400)

97

. AFTERNOON SESSION

The return requency of storms for Lhis watershed can
be found from the followine intensity-duration-frequen-
cv curves. The relurn [requency of Storm Alpha is most
rearly

rainfall intensity (infhr)

cOog®

10

\ r,1 00 yr frequency
\\ LA - B0 yr freguency
Q B f"/-ED yr frequency

63 H"\,.\\ — 1{]51.rr ffrequency'

\\:~~~ \{:\ yr frequency
4 “\a E

e N
[T
20 40 B0 80 100 120

duration {min)

a2 ¥r

10 ¥t
20 yr
50 vr

SO I S o S

223. Which of the tollowing statemoents are irue?

L.

11

ITL.

IV.

V.

(
(

Unit hvdrogruphs are based on the assumption
that only the total amonunt of rainfall varices from
stOrLl to storm.

Construction of & unit hyvdroeraph requires an
overland How hydrograph and known values for
the area and time of concentration of the drainage
Dasi.

A synthetic hydrograph can be constructed for un-
gauged drainages using the U.5, Natural Conser-
vation Service curve number method.

IT a storm’s duration is not the same as or close to
the hydrograph base length, the unit hydrograph
cannot be used to predict runoll.

Methods to develop a unit hydrograph for dura-
tiong of storms that are multiples of the storm
duration for which a unit hydrograph is available
include the rational method, the lagging storm
mcthod, and the S-curve method.

A ILII IV
B) L III IV

(e) IL.IL, v
(DY LIV, V

PROFESSIONAL PUBLICATIONS, NG,




__._——-M

58 civIL PE SAMPLE EXAMINATION

224. A small watershed is covered predomimately in
alfalfa during the month of May. The watershed has a
crop coeflicient, k., of 0.35 and a so0il coctficient, &, of
0.80 for a soil with good watering characteristics. The
mean wind run i May is 260 km/d. and the mean tem-
perature is 20°C. The mean relative humidity for May
is 30% [ur the watershed. The nct radiation for May
is 250 W /m?. The weighting factors for radiation and
vapor transport are 0.7 and 0.3, respectively, The evap-
otranspiration for the alfalfa watershed is most nearly

(A) 1 mm/d
(B) 3 mm/d
(C) 6 mm/d
(D) 8 mwm/d

225. A soil permeation test determined a saturated
hydraulic conductivity rate of 1 in/hr for a test appa-
ratus of 6 in? of exposed soil. A total of 12 in® of water
was used in the soil suction test, which was conducted
for 200 min. The infiltration depth that would occur for
the soil after 1 hr would be most nearly

(A) 2.0in
(B) 4.0 in
(C) B.0in
(D) 12in

226. Maximum total precipitation data for a small wa-
tershed arc given in the [ollowing table for 5 min and
20 min subdurations and 10 vr of record.

9 Tin 20 min
subduration subduration
(cm) (cm)
1.8 21
1.2 2.4
1.0 2.3
1.9 3.1
0.8 2.9
(0.7 2.5
1.3 2.8
1.9 2.6
1.2 3.2
0.9 24

For a 15 min duration storm. the pcercent increase in
intensity from a 2-yr to a 10-yr storm is most nearly

(A) 10%
(B) 20%
(C) 30%
(D) 40%

227. Sheet flow occurs across a large, impervious park-
ing surface that is smooth and uniform. The surface is

150 ft along the direction of a 6% slope. For a tempor-
ature of 6{°F and a rainfall inteusity of 1.3 in/hr, the
velocity of flow at the end of the parking surface 1s most
nearly

(A) 0.20 ft/sce
(B) 0.80 ft/sec
(€} 1.3 ft/sec
(D) 2.2 ft /sec

228, Procipitation data are unavailable at a proposed
development area in a watershed. However, precipita-
tion data at four stations surrounding the development
are complete and reliable. The available data are given
in the following table.

10-vr, 30 min distance o

intensity development
station {(in/hr) (1ui)
A 3.2 6.3
B 4.6 4.2
& 2.9 2.1
1) i 8.1

The estimated 10-yr, 30 min intensity at the develop-
ment would be most nearly

(A) 3.1 in/hr
(B} 3.5 iu/hr
(C) 3.8in/hr
(D) 4.0 in/hr

229, A natural channel and flood plain are showu in
the following illustration. During a food. the river over-
flows its banks into the east and west portions of the
natural flood plain. The river channel i1s in zood condi-
tion, but the west flood plain is filled with stones and
weeds, and the east flood plain is very poor. The chan-
nel and flood plain slopes are approximately 0.002 {1 /[t
During a stcady How period when the water depth can
be measured as shown. the total lood discharge is most

nearly
wesl \ 4 it *
e ok 3 400 ft
300ft |8
{not to scale} 50 ft

PROFESSIONAL PUBLICATIONS, INC.,




AFTERNOON SESSsIonN BO

(A) 4000 £63 fscc
(B3} 5000 ft3 /sec
(C) 6000 ft2 /sec
(D) 7000 ft3 /sec

230. Untreated water is stored in an uncovered mu-
nicipal reservoir with an average winter depth of 15 1t
and an average winter temperature of 40°F. During the
summer, the land surroumding the reservoir accumm-
lates wind-blown silt {approximately spherical particles
with a specific gravity of 2.65) and organic debris. The
hrst winter storin washes all of this material into the
reservoir, After the storm, the fleating organic debris
is quickly skimmed ofl, leaving the silt in the water to
settle out. The water is considered clear enough to with-
draw when Lhe largest particle in suspension has a size
of 4.0 x 107* in. There is adequate storage elsewhere
to provide treated water for 10 hy after a storm. The
maximum time needed for the reservoir to become clear
enough to be withdrawn is most nearly

(A) G hr
(B) 8 hr
(C) 10 hr
(D) 20 hr

231. The [uture growth of the community of Bountiful
i3 limited by economic and geographic lactors Lo a lim-
ited saturated population as represented by an S-shaped
growth curve. Analysis indicates the current population
of 100,000 will grow as represented by a k constant of
—0.00565 and a saturated population of 300,000 for fn-
ture growth. The per capita water demand is currently
150 gal/capital-day and is expected to increase at 10%
of the percent population increase. The total water de-
mand in 40 yr will be most nearly

(A) 20 MGD
(B} 35 MGD
(C) 45 MGD
(D) 60 MGD

232. A water treatment plant with the unit processes
and desipn criteria given in the lollowing table is being
analvzed for deficiencies.

unit. process design criteria raled capacity

1.25 maximum
hourly demand 300000 m*/d
1.5 maxinnumn

hourly demand 14400 m® /h

1.25 maximnnm

screening

influent fow
moetor
Hash mix

20 MGD

daily demand

Hocoulation 1.25 maximum

hasin daily demand 25,000 gpm
sedimentation 1.5 mhaximum

hasin daily demand 2 x 10° gal/hr
filters 1.0 maximum

daily demand 50000 LL/min
effluent flow 1.5 maximum
rneter hourly demand 10000 m? /h

chlorine contact/ 1.5 maximmuin

clearwell daily demand 70 ft7 /sce
high service 1.0} maxiimiir
pumps hourly demand 30,000 gpm

The maximum daily demand is 150% of the average
daily demand, and the maximum hourly demand is
200% of the maximmm daily demand. The annual aver-
age daily design demand is 800 L. /5. The unit processes
that require upgrading to meet the design criteria are

(A) screening, flash mix, filters. chlorine contact/
clearwell

(B) Hash mix. filters, chlorine contact/clearwell,
high service pumps

(C) screening, influent fow meter, Hocculation
basin. sedimentation basin

(D} flash mix, filters, efluent flow meter, high ser-
VICC TIPS

233. The size of a raw water storage reservoir is de-
signed to meet a 2 yr drought eondition with negligible
precipitation. The stream How awailable for use by the
treatinent plant was analvzed for the low tlow eondi-
tions as shown in the following table for scelected subdu-
rations. Also shown are the evaporation/seepage losses
and the design demands for the corresponding subhdura-
tions. The arca of the reservoir atter construction will

be 4 kin?.

average evaporation/  design

inflow seepage demand
subeduration rate rate rate

(d) (Mm? /d) (mm) (Mm* /d)
7 0.120 30 0.995

51k (3.150 120) L.990)

60) (. 180} 250) RIS

120 0.240 a0 0. 960

1&(0) (3.561) 780 0. 940

3603 1.500 160K (3.500}

PROFESSIONAL PUBLICATIONS, INC.




e — e ——— e e

60 ciIVIL PE SAMPLE EXAMINATION

The required volume of the raw water storage reservoir
is most nearly

(A) 22 Mm?®
(B) 53 Mm*
(C) 76 Mm’
(D) 88 Mm*

234. Which of the following are true with respect to
rapid (flash) mixing?

i. Dispersion of metal coagulants should be com-
pleted mm a [raction of a second due to hyvdrolysis
of the coagulant.

I1. Flash wmixing of anionic polymers can he com-
pleted in 2-3 sec because hydrolytic reactions are
not involved.

III. The pH of the process water is scldom critical or
important in {lash mixing of coagulants.

IV. The sequence of chemical addition is important in
rapid-mixing operations.

V. lu-line static mixers offer the advantages of effec-
tive mixing and constant mixing time.

(A) L1V
(B) L1V, V
() IV
(D) 1L III, TV

235. A watcr treatment plant uses alum for coagula-
tion-flocculation at a dose of 12 mg/L. The stoichiomet-
ric mass of almm sludge produced is .46 kg of sludge
per kg of alum dose. The raw water has a turbidity
of 3 NTU. and the turbidity after sedimentation is 1
NTU. Jar tests and other studies determined this wa-
ter has a correlation between turbidity and suspended
solids removal, which s not usually the case. The total
suspended solids removed is a function of the turbidity
removed according to the following formula.

ATSS in mg/L = ANTU"?

As a coagulant aid, 3 mg/1, of clay are added. The
removal efficiency of the sedimentation unit is 96% for
this range of turbidity. For a flow of 2 m? /s, the mass
of solids removed is most nearly

(A) 1500 ke/d
(B) 2300 kg/d
(C} 3200 ke/d
(D) 4300 kg/d

236. A clarilier for flocenlated sedimentation is being
designed for & new water treatment plant using a coug-
ulant X on the raw water. Bateh settling tests were per-
formed in a 10 ft column. A graph of suspended solids
removal (as percent) versus depth and settling times is
shown. For a design How of 1.5 MGD and a scale-up
factor of 1.0. what arc mosl ncarly the diameter and
depth, respectively, of a clarifier that can provide 75%
removal?

0

e
|

dapth {ft)
B ;M A Ly N
|

et
]

20% 30% 40% 50% 60% 70% 80%

BARRRNN

10 20 30 40 50 60 70 80 90 100 110
settling time (min)

w
]

(A) 32ft.6 It
(B) 37 ft, WO ft
(C) 42 £, 8 fi
(D) 45 ft, 12 ft

237. A dual-media filter has the characteristics given
i the following table. Assume cach layer is uniform.

[]TUpF!rl}"
paramcter sand garm?t.*
depth 280 mm 100 mun
SG 2.65 4.240)
aAverage size 1.0 mm  0.40 mm
porosity. £ 0.50) .55
shape factor. & 0.8 1S

For a filtration rate of 4.5 L/s1n? and a temperature of
10°C, the head loss throngh a clean filter is most nearly

(A) 0.12 m
(B) 0.18 m
(C) 0.26 m
(D) 0.34 m

238. A clearwell is to be disinfected belore being placed
in service. The elearwell is 1000 m? in volume. A 0.5%

PROFESSIONAL PUBLICATIONS, INC.




reEiaL L R ERIL R T

AFTERNOON SEsSsIoN B1

hypochlorite solution is to be used. The mass of 70%

available dry hypochlorite powder required is most nearly

(A) 4000 kg
(B) 5500 kg
(") 6500 kg
(D) 7000 kg

239. Wlhich of the following statcments are truc?

E

1.

1.

V.

V.

VI

Finalized USEDPA rules applicable to water treat-
ment design include the Surface Water Treatinent
Rule; the Total Coliform Rule; the Phase I, I1. and

V Contaninant rles; and the Lead and Copper
Rule.

Primary drinking waler standards can ouly be en-
forced by USEPA.

Secondary drinking water standards can be en-
forced by a state drinking water regulatory ageucy
if the agency has appropriate state legal authority.

The maxiinum contaminant, level for turbidity is
1.0 N'T'U in 2 maximum of 5% of monthly samples.

The maxiopmm four-quarter average primary stan-
dard for trihalomethanes is 0.10 mg/L.

Microbiological contamination shall not execed
one positive sample per month.

(A) L 11, V1
(B) 1,11, V
(C) LI, v
(D) 11, 101, 1V

240. A 2 vr membrane lest (o produce drinking water
from a high solids, brackish feed water viclded the dala
in the following table.

time flux
{hr) (gal /day-ft*)
10 24.2
10,000 7.0
20,000 6.2

The percent decrease in performanece between 2 vr and
3 yr of operation would be most nearly

(A) 5%
(B) 7%
(¢ 9%
(D) 11%

PROFESSIONAL PUBLICATIONS, INC.




62 CiVIL PE SAMPLE EXAMINATION

STOP!

DO NOT CONTINUE!

This concludes the Afternoon Session of the examina-
tion. If vou finish early, check your work and make sure
that you have followed all instructions. After checking
VOUT answers, you may furn in vour exanmanation book-
let and answor shect and leave the examination room.
(Once vou leave, vou will not be permitted to return to
woOrk or change vour answers.

PROFESSIONAL PUBLICATIONS, INC.




63

Answer Key

Morning Session

CRCN JCRCH JCICH NG

 NGHCH Repcae
HOEE0E®
QEEEEEE

T =

— o] 3 =
- e e e

GEEEEEE
¢l JOR NCR XS
0:50C068
HEEEEEE

il e

— 21 ¢ = .
U .

0CE0BHEE
CHCR RCRCRCRC
H0EE066
dEEEE00

g EnEl 2 =
Lo B e . D B R N

NORCRCHCACHG
50000
CRCACRCRCACRS

S o I SR, B s S s (e

©
G
¢

]
23

3
&

o0
3

) () @
19 @ &
¢ 3

1.

(B) (¢} ()

W
(&)

8.

B B
3 @
g K

e

Sa9
5 &
oy =

RN

20,

1
10

INC.

PROFESSIONAL PUBLICATIONS,




64 cIvViL PE SAMPLE EXAMINATION

Afternoon Session—Environmental

CACRCRCECE X NOACHS
CICACE B JCACHCACH
B0EEEEE0RE
_JCN ACRCNCACRCA J€

S B EEERREEER

CRCR NCN JCRCHGRGH
CACRCRCNCK XCR JCRO
00500006
CICACRSACICACACACES

ﬂU;U,”._n.nD+h,..U,..u_%ﬁﬁ_—I

S000C0CE00E0
CACRCRSICICRCH JS
HEE0EEEE0
CACASRCH RCRCRGAC

.Ln.“_-.dh%. b Q0 OB
L7 mmpdrde_.ﬂn.rﬂ

)

@-

9008000008
0000000000
SEEEl EEELELE
3BBREB0BEE

o - ﬂ“.”“
= = F W o<h W oW T

Afternoon Session—Geotechnical

EEAARBEE0
clelelelel elek Je
L EX EEEED
5050000606

4_.1._

.I__-.I_I.._.l___.l._

“n - S o
o N
=1 =y

118.

e
—1
.I_.I._

0C0006GEEEHE
G RCECROR X BoX B8
EREEEA0EE
@oo@.@@o@.

e T v L =
e BN S LN = B =
-t

=
L |
._II.......___I..__ -1

107.
108.
109.

101.
1

00C0CEE0EES0
Gl RORON JoX § S
EE0BEEEE
CRCY RCACACHCACHC

& enlae » .0 £
. n.u_.ﬂ.___.a n.... n___u [ -
§ 8348 =

g1. (&) B) )

3668080066
SlcRelelel  Jekel
EITEEEN]
P0066BBEAE

— 0] O W S B b= ¥ o s
E.H&S&HHMM.HH

Afternoon Session—Structural

€D
(D)
™

560008¢
J00006¢
06BBE0066E
GBBOBANE

— 0 O T D W b=
e -~ ..w. T T .
] =i i} — — T

-
@

D
ﬂ@.

16540,

E3 1y
15

0C0L0EEE000
CRCICACE JCACHCRCAS
B0EE8E06EE0
@@.@.@.@@.

e <+ 10 ﬁ ? H_ ,U
s e |l ...__..
— = |_ _I. 1_

—

(]
o b

142
143

1

()
) ()
®
(D)
()
(D)

)
@ @ -
1350 B © @

136. @ & ©
& @

@
@ © @

.
{B)

1310 & @

132 @ ©
133. (3D

134, (&)

137. (& @

138. (3D

1532, @

140. @

CRCACACH JCNCHONCN
0000000000
FE00E00E06E
@Qm@@@@@@@

D,

- 3 M O mr D
nuiuﬂ..}u..i i

INC.

PROFESSIONAL PUBLICATIONS,



Afternoon Session—Transportation

1651. D @ @
162. (o) (B) (O
3.0 B @
D @ ©
185, (B @
166. (0 &) @
157. @ & ©
168.(a) (M) (©
150.C0 @ O
170.30 @ ©

—

= |
—

Sl ECEEEL L

Afternoon Session—Water Rescources

201.
a02. (&)
203. (&)
204. (L
205 @D
206. (A
207. (A)
208, (A)
208, (O
210. (&)

FEEE0E0000

.F'\-\.ﬂ

D

50006000 BE
CEI EECEE

—

171. &) () @
172.3 @ & @
173. () B k. 3
171 @) & @
175. 3 B *
176D & @ W
177.) @ ©
178.C0 (B @
MmO & O -
1.0 (B @ O©
2110 (B @
2. () @ «© M
2130 & @ @
014. @ ® () @
215, (® @@ M
216. @ & ) W
o () @ © W
218 () (B (© @&
200G B (O 4
220. () (B -

181. (&)
182.
183. (L)
184. (&)
185. ()
186. ()
187. (D
188. (&)
189. (3D
190. (3)

0500000096
S EEELEELE

SE00000C0

fOBEEBREEE

e
L=

EEEEEEEED

=

00CE0RERE00

65
191. 2 B
92 () @
193. (D ) &
MG & B @
195. (8 O @@
196. (&) (@ k1
197. ) (B @
198. (3D @ O
199.(3) (B @
a0 2 @ (O O
231. @ @® © W
22 B ©O @
233G B © 6
4@ & © @
2.0 @ © W
236. (D @ «© @
A B @O @
238. (0 (B (© @
239. (3 .
240. (D @D

PA S TFELAERLOMALY TURBLAT BN LVOMS , VAT .




67

Solutions
Morning Session

1. The mixed liquor volatile suspended solids { MIVSS)
15

X =PrC

(" is the concentration of mixed liguor suspended solids
(MLSS). P is the percent volatile solids,

MLSS
= 1875 mg/L MIVSS

— _.i‘_“.' TN 1
X = (ﬂ“ﬂ:’; HNY E’) (25{30 ? Ts.-ﬂ.SS)

The influent biodegradabie COD is

5; = influent COD — nounbicdegradable COD

mg mg
— s T 1 W
1800 T 10 3

= 1690 mg/L

The effluent biodegradable COD is

S; — etfluent COD — nonbiodegradable COD

mg mgr
=200 — — 110 —
L L

The reaction tiine is

H = Sj. = ﬂ
- I{f.gr
. Img me
1690 — — —
- G 3 90 L
. & . mg 1lg mg
({]'b qh) (lg?d I ) (lﬂﬂﬂ mg) (gn L )
= TH8h

The reactor volume is

V=040

o il 5 1 day
i ’ LI L ) | il ] (=
- (S S da}’) (?.sﬂi ga]) cla by (24 hr)

= 704,100 f* (700,000 ft*)

The answer is (D).

2. The fraclion of suspended solids removed is

. 500 =2 — 150 —2>
= I = L mg -
s RO 2
L

= .70

The flow to cach unit is
Quias _ 15 MGD

Qunit = no. units 2 units
=75 MGD (7.5 x 10° gal/day)

Using the pilot plant graphed results for 70% suspendod
solids removed, the overflow rate, v*, is 1900 gal/day-
ft?2, and the detention time is approximately 33 min.
The diamecter of each nnit is

O

wv*

{(4)(7.5 MGD) (lﬂf MG)

— &

gal
7 | 1900 s
\ < ( da}'-fti)
=709 ft (70 ft)

The tank volume is

V = taQ
gt e ; s gal 1 it
= (33 min}{7.5 MGD) (H’} MG) (T.d& gaI)
- 1hr 1 da}*)
60 min 24 hr
= 22,978 ft°
The depth of each tank is
V 4V
e A =D?
_ {4)(22,978 A1?)
7 (70 fb)ﬂ
=597 ft (6 ft)

The answer is (B).

FROFESSIONAL PUBLICATIONS, INC.




68 cCIVIL PE SAMPLE EXAMINATION

3. Salmonella typhi, Giardia lamblia, Poliovirus, and